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Title: Light Reflectance Test Results 

Product: 1" Envirocoustic Wood Wool - Painted White and Primed Clear

Application: Wall or Ceiling

Testing Standard: ASTM E1477

Test Date: 4/4/2018

Why this test: This test evaluates the amount of light reflected by the surface of the material. 
Test Result Summary: Primed Clear: 50.135,  Painted White: 69.535

Test ID: I2054.02-106-31 R0

ASI TEST RESULT DISCLAIMER 
ASI makes every effort to ensure the accuracy and reliability of the information provided. Laboratory testing is conducted by independent testing organizations.  
ASI does not guarantee that field tests or independent tests will not vary.


